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1. VERIFICATION OF CONFORMITY
Applicant Whoop International Trading Limited
Flat-B 8/F Chong Gming Building 72 Cheung Sha Wan Road, Kowloon, Hong
Address .
Kong, China
Manufacturer Shenzhen Fortune Ship Technology Co.,Ltd.

6-7th Floor, Kingson Building, New energy and innovation industrial park, 1st

Address Chuangsheng Road , Xili town, Nanshan District, Shenzhen, China
Product Designation Mobile Phone

Brand Name MI

Test Model ETHOS

Date of test June 12, 2018~July 05, 2018

Deviation None

Condition of Test Sample  |Normal

Test Result Pass

Report Template AGCRT-US-BGN/RF

We hereby certify that:

The above equipment was tested by Attestation of Global Compliance (Shenzhen) Co., Ltd. The test data,
data evaluation, test procedures, and equipment configurations shown in this report were made in accordance
with the procedures given in ANSI C63.10 (2013) and the energy emitted by the sample EUT tested as
described in this report is in compliance with requirement of FCC Part 15 Rules requirement.

Tested By A/fce x"e
Nice Xie(Xie xiaosong) July 05, 2018

Reviewed By _qu- Ne
Bart Xie(Xie Xiaobin) July 05, 2018

Approved By ‘:’--M-’,b-nllﬁ~

Forrest Lei(Lei Yonggang)
Authorized Officer

July 05, 2018
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2. GENERAL INFORMATION

2.1. PRODUCT DESCRIPTION

The EUT is designed as “Mobile Phone ”. It is designed by way of utilizing the OFDM technology to achieve
the system operation.

A major technical description of EUT is described as following

Operation Frequency 5150 MHz~5250MHz;5725 MHz~5850MHz

Sl P IEEE 802.11a20: 10.84dBm IEEE 802.11n(20): 10.01dBm; IEEE802.11n(40):
11.27dBm IEEE802.11ac(20): 11.06dBm IEEE802.11ac(40):11.24dBm

Modulation BPSK, QPSK, 16QAM, 64QAM, 128QAM, 256QAM,OFDM

Number of channels 15

Hardware Version YK736_MB_V0.2

Software Version MI_ETHOS V1.2 20180623

Antenna Designation PIFA antenna

Antenna Gain 1.0dBi

Power Supply DC 3.8V

2.2. TABLE OF CARRIER FREQUENCYS

Frequency Band Channel Frequency Frequency Band Channel Frequency
Number Number

36 5180 MHz 149 5745 MHz

38 5190 MHz 151 5755 MHz

40 5200 MHz 153 5765 MHz

5150 GHz~ 42 5210 MHz 5725 GHz~ 155 5775MHz

5250GHz 44 5220 MHz 5850GHz 157 5785 MHz

46 5230 MHz 159 5795 MHz

48 5240 MHz 161 5805 MHz

165 5825MHz

Note: For 20MHZ bandwidth system use Channel 36,40,44,48,149,153,157,161,165; For 40MHZ bandwidth
system use Channel 38,46,151,159.
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2.3. RELATED SUBMITTAL(S) / GRANT (S)

This submittal(s) (test report) is intended for FCC ID: 2AP7L-ETHOS filing to comply with the FCC Part 15
requirements.

2.4. TEST METHODOLOGY

Both conducted and radiated testing was performed according to the procedures in ANSI C63.10 (2013).
Radiated testing was performed at an antenna to EUT distance 3 meters.

Others testing (listed at item 5.3) was performed according to the procedures in FCC Part 15.407 rules KDB
789033 D02

2.5. SPECIAL ACCESSORIES
Refer to section 5.2.

2.6. EQUIPMENT MODIFICATIONS
Not available for this EUT intended for grant.

G fhised

The results ’m, H e report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
é@, this dOCL{f& \t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be

is issued by/A ¢
confirmed tﬁttp://www.agc% t.com.
f:’ o
©, ()
Attestatio . ) Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
S Add: 2/F. , Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, Guangdong China




®
* “)
A\G § ¥ ﬂ *ﬁ ;IJI’IJ Report No.: AGC02707180601FEQ6

Attestation of Global Compliance
Page 8 of 92

3. MEASUREMENT UNCERTAINTY

The uncertainty is calculated using the methods suggested in the “Guide to the Expression of Uncertainty in
measurement” (GUM) published by CISPR and ANSI.

- Uncertainty of Conducted Emission, Uc = £3.2 dB

- Uncertainty of Radiated Emission below 1GHz, Uc = +3.9 dB

- Uncertainty of Radiated Emission above 1GHz, Uc = 4.8 dB
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4. DESCRIPTION OF TEST MODES
Mode Available channel Tested channel | Modulation Date
rate(Mbps)
802.11a/n20/ac20 | 36,40,44,48,149,153,157,161,165 36,38,48,149, OFDM 6/6.5
157,165
802.11n40/ac40 38,46,151,159 38,46, 151,159 OFDM 13.5

Note:

1. The EUT has been set to operate continuously on tested channel individually, and the EUT is operating at
its maximum duty cycle>or equal 98%

2. All modes under which configure applicable have been tested and the worst mode test data recording
in the test report, if no other mode data.
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5. SYSTEM TEST CONFIGURATION
5.1. CONFIGURATION OF EUT SYSTEM
Configure 1:

EUT

5.2. EQUIPMENT USED IN EUT SYSTEM

Item Equipment Model No. ID or Specification Remark
1 Mobile Phone ETHOS 2AP7L-ETHOS EUT
2 Adapter TPA-46B050100UU DC 5.0V 1A Accessory
3 Battery ETHOS-BO1 DC 3.8V/2450mAh Accessory
4 Earphone N/A N/A Accessory
5 USB Cable N/A N/A Accessory

5.3. SUMMARY OF TEST RESULTS

FCC RULES DESCRIPTION OF TEST RESULT
§15.407 6dB Bandwidth Compliant
§15.407 Emission Bandwidth Compliant
§15.407 Maximum conducted output power Compliant
§15.407 Conducted Spurious Emission Compliant
§15.407 Maximum Conducted Output Power Density Compliant
§15.209 Radiated Emission Compliant
§15.407 Band Edges Compliant
§15.207 Line Conduction Emission Compliant
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6. TEST FACILITY

Test Site Attestation of Global Compliance (Shenzhen) Co., Ltd
1-2F., Bldg.2, No.1-4, Chaxi Sanwei Technical Industrial Park, Gushu, Xixiang,
Location Bao’an District B112-B113, Bldg.12, Baoan Bldg Materials Center, No.1 of Xixiang

Inner Ring Road, Baoan District, Shenzhen 518012
NVLAP LAB CODE 600153-0

Designation Number | CN5028

FCC Test Firm
Registration Number

682566

Attestation of Global Compliance(Shenzhen) Co., Ltd is accredited by National
Voluntary Laboratory Accreditation program, NVLAP Code 600153-0

Description

TEST EQUIPMENT OF CONDUCTED EMISSION TEST

Equipment Manufacturer Model S/IN Cal. Date Cal. Due
TEST RECEIVER R&S ESPI 101206 Jun.12, 2018 Jun.11, 2019
LISN R&S ESH2-75 100086 Aug.21, 2017 | Aug.20, 2018

TEST EQUIPMENT OF RADIATED EMISSION TEST

Equipment Manufacturer Model SIN Cal. Date Cal. Due
TEST RECEIVER R&S ESCI 10096 Jun.12,2018 | Jun.11, 2019
EXA Signal Aglient N9010A MY53470504 | Dec.08, 2017 | Dec.07, 2018
Analyzer
Power sensor Aglient U2021XA MY54110007 | Sep.21, 2017 Sep.20, 2018
Horn antenna SCHWARZBECK BBHA 9170 #768 Sep.20, 2017 | Sep.19, 2018
preamplifier Chengyi EMC184045SE 980508 Sep.15, 2017 | Sep.14, 2018
Active loop
antenna AH. SAS-562B N/A Mar.01, 2016 | Feb.28, 2018
(9K-30MH?z)
Double-Ridged | 1o | INDGREN 3117 00034609 | May.18,2017 | May.17, 2019
Waveguide Horn
Bregdand SCHWARZBECK | BBV 9718 9718-205 | Jun.12,2018 | Jun.11,2019
Preamplifier
ANTENNA SCHWARZBECK |  VULB9168 D69250 | Sep.28,2017 | Sep.27,2018
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7. MAXIMUM CONDUCTED OUTPUT POWER
7.1. MEASUREMENT PROCEDURE
For average power test:
1. Connect EUT RF output port to power sensor through an RF attenuator.
2. Connect the power sensor to the PC.
3. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
4. Record the maximum power from the software.
Note : The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407 requirements.

7.2. TEST SET-UP
AVERAGE POWER SETUP

EUT Power Sensor PC
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LIMITS AND MEASUREMENT RESULT FOR 802.11A20 MODULATION

Frilc\]/IL;le;cy Averezg(é:;())wer Appll(z:kélri)lelts Pass or Fail
5180 7.57 24 Pass
5200 7.70 24 Pass
5240 8.20 24 Pass
5745 10.84 30 Pass
5785 10.82 30 Pass
5825 10.14 30 Pass

LIMITS AND MEASUREMENT RESULT FOR 802.11N20 MODULATION

Fre('?/lllj_'ezr;cy Aver&ggnl?)ower Appllczjtélri)lelts Pass or Fail
5180 7.93 24 Pass
5200 8.15 24 Pass
5240 8.08 24 Pass
5745 8.94 30 Pass
5785 8.88 30 Pass
5825 10.01 30 Pass

LIMITS AND MEASUREMENT RESULT FOR 802.11AC20 MODULATION

Frilc\]/IL;le;cy Averezg(é:;())wer Appll(z:kélri)lelts Pass or Fail
5180 8.93 24 Pass
5200 8.02 24 Pass
5240 8.14 24 Pass
5745 11.06 30 Pass
5785 10.90 30 Pass
5825 9.84 30 Pass
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LIMITS AND MEASUREMENT RESULT FOR 802.11N40 MODULATION

Fr(zl?ﬂt:_'ezr;cy AvTeOr'?é:(edI;?nV\)/er Applli:télri)lelts Pass or Fail

5190 7.81 24 Pass

5230 8.52 24 Pass

5755 11.27 30 Pass

5795 10.46 30 Pass

LIMITS AND MEASUREMENT RESULT FOR 802.11AC40 MODULATION

oy e iy | pessorFa

5190 7.66 24 Pass

5230 8.70 24 Pass

5755 11.24 30 Pass

5795 10.50 30 Pass
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8. 6dB BANDWIDTH
8.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
2. Set the EUT Work on operation frequency individually.
3. Set RBW = 100kHz.
4. Set the VBW =3*RBW. Detector = Peak. Trace mode = max hold.
5. Measure the maximum width of the emission that is 6 dB down from the peak of the emission.
Note: The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407 requirements.

8.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

Spectrum Analyzer

EE

RF Cable
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8.3. LIMITS AND MEASUREMENT RESULTS

LIMITS AND MEASUREMENT RESULT FOR 802.11A20 MODULATION

Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
5745MHz 16.41 PASS
>500KHZ 5785MHz 16.44 PASS
5825MHz 16.43 PASS

LIMITS AND MEASUREMENT RESULT FOR 802.11N20/40 MODULATION

Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
5745MHz 17.36 PASS
5785MHz 17.61 PASS
>500KHZ 5825MHz 17.61 PASS
5755MHz 36.04 PASS
5795MHz 36.06 PASS

LIMITS AND MEASUREMENT RESULT FOR 802.11AC20/40 MODULATION

Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
5745MHz 17.64 PASS
5785MHz 17.59 PASS
>500KHZ 5825MHz 17.67 PASS
5755MHz 36.04 PASS
5795MHz 36.01 PASS
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802.11a20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5745MHz

m Analyzer - Occupied BW

Fﬁ Keysight Spectru
g

(B
RF AC | SENSE:INT] | ALIGN AUTO  [01:06:21 PMJun 26, 2018

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 10.00 dBm

CenterFreq
5.745000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 10.0 dBm
16.360 MHz Freq Offset

Transmit Freq Error 14.570 kHz OBW Power 99.00 % oz
x dB Bandwidth 16.41 MHz x dB -6.00 dB

STATUS

TEST PLOT OF BANDWIDTH FOR 5785MHz

m Analyzer - Occupied BW

Fﬁ Keysight Spectru
g

(B
RF QA [ SENSE:INT] [ ALIGN AUTO _ [01:07:36 PMJun 26, 2018

Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 10.00 dBm

CenterFreq
5.785000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 10.1 dBm
16.375 MHz Freq Offset

Transmit Freq Error 11.252 kHz OBW Power 99.00 % oz
x dB Bandwidth 16.44 MHz x dB -6.00 dB

STATUS

y mfh%j 3
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TEST PLOT OF BANDWIDTH FOR 5825MHz

m Analyzer - Occupied BW

Fﬁ Keysight Spectru
g

(B
RF QA [ SENSE:INT] [ ALIGN AUTO _ [01:08:21 PMJun 26, 2018

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 10.00 dBm

CenterFreq
5.825000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 9.13 dBm
16.395 MHz Freq Offset

Transmit Freq Error 14.155 kHz OBW Power 99.00 % oz
x dB Bandwidth 16.43 MHz x dB -6.00 dB

STATUS

802.11n20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5745MHz

m Analyzer - Occupied BW

Fﬁ Keysight Spectru
g

(B
RF QA [ SENSE:INT] [ ALIGN AUTO _ [01:09:18 PMJun 26, 2018

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 10.00 dBm

CenterFreq
5.745000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 9.74 dBm
17.543 MHz Freq Offset

Transmit Freq Error 18.656 kHz OBW Power 99.00 % oz
x dB Bandwidth 17.36 MHz x dB -6.00 dB

STATUS

y mfh%j 3
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TEST PLOT OF BANDWIDTH FOR 5785MHz

m Analyzer - Occupied BW

|= *eysignt Spectru
,

=
RE QA CORREC [ sEnSE:INT] [ ALIGN AUTO _ [01:10:47 PMJun 26, 2018

Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Ref 20.00 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz
#Res BW 100 kHz #/BW 300 kHz

Occupied Bandwidth Total Power 17.9 dBm
17.599 MHz Freq Offset

Transmit Freq Error -30.991 kHz % of OBW Power  99.00 % W
x dB Bandwidth 17.61 MHz x dB -6.00 dB

STATUS

TEST PLOT OF BANDWIDTH FOR 5825MHz

Fﬁ Keysight Spectrum Analyzer - Occupied BW = |
] RF Q A | SENSE:INT] | ALIGN AUTO  [01:13:47 PMJun 26, 2018
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None Frequency

] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 10.00 dBm

CenterFreq
5.825000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 9.06 dBm
17.566 MHz Freq Offset

Transmit Freq Error 14.782 kHz OBW Power 99.00 % oz
x dB Bandwidth 17.61 MHz x dB -6.00 dB

STATUS

y mfh%j ¥

)
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802.11n40 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5755MHz

m Analyzer - Occupied BW

Fﬁ Keysight Spectru
g

RF A | SENSE:INT] | ALIGN AUTO  [01:14:31 PMJun 26, 2018
Span 60.000 MHz Center Freq: 5.755000000 GHz Radio Std: None
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

60.000 MHz
Ref 10.00 dEm

Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms

Occupied Bandwidth Total Power 10.1 dBm
35.835 MHz

Transmit Freq Error 5.620 kHz OBW Power 99.00 %
x dB Bandwidth 36.04 MHz x dB -6.00 dB

STATUS

TEST PLOT OF BANDWIDTH FOR 5795MHz

m Analyzer - Occupied BW

Fﬁ Keysight Spectru
g

(B
RF QA [ SENSE:INT] [ ALIGN AUTO _ [01:15:21 PMJun 26, 2018

Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 10.00 dBm

CenterFreq
5.795000000 GHz

Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms

Occupied Bandwidth Total Power 9.78 dBm
35.939 MHz Freq Offset

Transmit Freq Error 25.094 kHz OBW Power 99.00 % oz
x dB Bandwidth 36.06 MHz x dB -6.00 dB

STATUS

y mfh%j 3
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802.11ac20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5745MHz

m Analyzer - Occupied BW

Fﬁ Keysight Spectru
g

(B
RF QA [ SENSE:INT] [ ALIGN AUTO _ [01:16:57 PMJun 26, 2018

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 20.00 dBm

CenterFreq
5.745000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 9.98 dBm
17.548 MHz Freq Offset

Transmit Freq Error 11.985 kHz OBW Power 99.00 % oz
x dB Bandwidth 17.64 MHz x dB -6.00 dB

STATUS

TEST PLOT OF BANDWIDTH FOR 5785MHz

m Analyzer - Occupied BW

Fﬁ Keysight Spectru
g

(B
RF AC | SENSE:INT] | ALIGN AUTO  [01:17:33 PMJun 26, 2018

Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 20.00 dBm

CenterFreq
5.785000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 10.5 dBm
17.554 MHz Freq Offset

Transmit Freq Error -8.812 kHz OBW Power 99.00 % oz
x dB Bandwidth 17.59 MHz x dB -6.00 dB

STATUS

y mfh%j 3
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TEST PLOT OF BANDWIDTH FOR 5825MHz

m Analyzer - Occupied BW

Fﬁ Keysight Spectru
g

(B
RF QA [ SENSE:INT] [ ALIGN AUTO _ [01:19:08 PMJun 26, 2018

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 20.00 dBm

CenterFreq
5.825000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 9.04 dBm
17.586 MHz Freq Offset

Transmit Freq Error 9.768 kHz OBW Power 99.00 % oz
x dB Bandwidth 17.67 MHz x dB -6.00 dB

STATUS

802.11ac40 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5755MHz

m Analyzer - Occupied BW

Fﬁ Keysight Spectru
g

(B
RF QA [ SENSE:INT] [ ALIGN AUTO _ [01:19:58 PMJun 26, 2018

Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 20.00 dBm

CenterFreq
5.755000000 GHz

Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms

Occupied Bandwidth Total Power 10.3 dBm
35.920 MHz Freq Offset

Transmit Freq Error 47.473 kHz OBW Power 99.00 % oz
x dB Bandwidth 36.04 MHz x dB -6.00 dB

STATUS

y mfh%j 3
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TEST PLOT OF BANDWIDTH FOR 5795MHz
m Analyzer - Occupied BW (= =R =T

Fﬁ Keysight Spectru
] RF Q A | SENSE:INT] | ALIGN AUTO  [01:20:47 PMJun 26, 2018
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Rer 20.00 dBm

CenterFreq
5.795000000 GHz

Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms

Occupied Bandwidth Total Power 9.93 dBm
35.947 MHz Freq Offset

Transmit Freq Error 13.894 kHz OBW Power 99.00 % oz
x dB Bandwidth 36.01 MHz x dB -6.00 dB

IMSG STATUS

okt (ﬁ%j'

)
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9. EMISSION BANDWIDTH
9.1. MEASUREMENT PROCEDURE

a
b

Set RBW = approximately 1% of the emission bandwidth.
Set the VBW > RBW.

c) Detector = Peak.

d) Trace mode = max hold.

€) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until
the RBW/EBW ratio is approximately 1%.

~ O~ ~— ~—

Note: The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407 requirements.

9.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

Spectrum Analyzer
[] @) ©
T

RF Cable

EUT
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9.3. LIMITS AND MEASUREMENT RESULTS

LIMITS AND MEASUREMENT RESULT FOR 802.11A20 MODULATION

Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
5180MHz 19.03 PASS
Within the Band 5200MHz 19.01 PASS
5240MHz 19.19 PASS

LIMITS AND MEASUREMENT RESULT FOR 802.11N20/40 MODULATION

Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
5180MHz 19.23 PASS
5200MHz 19.35 PASS
Within the Band 5240MHz 19.38 PASS
5190MHz 38.80 PASS
5230MHz 39.13 PASS

LIMITS AND MEASUREMENT RESULT FOR 802.11AC40 MODULATION

Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
5180MHz 19.42 PASS
5200MHz 19.39 PASS
Within the Band 5240MHz 19.56 PASS
5190MHz 41.18 PASS
5230MHz 38.62 PASS
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802.11a20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5180MHz

ru Keysight Spectrum Ana\ﬂer Occupied BW

[N
Meas Setup

ALIGN AUTO

| SENSE:INT] |
Center Freq: 5.180000000 GHz
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB

|Ul:24:58 PMJun 26,2018
Radio Std: None

Radio Device: BTS Avg/Hold Num

Off

OBWPower|

#Res BW 200 kHz #/BW 620 kHz

Total Power 9.30 dBm

Occupied Bandwidth

16.401 MHz
19.250 kHz
19.03 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

TEST PLOT OF BANDWIDTH FOR 5200MHz

ru Keysight Spectrum Analyzer - Occupied BW

Lol & [

Frequency

| SENSE:INT] |
Center Freq: 5.200000000 GHz
= Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

ALIGN AUTO | 01:25:40 PMJun 26, 2018

Radio Std: None

[
#IFGain:Low Radic Device: BTS

CenterFreq
5200000000 GHz

#Res BW 200 kHz #VBW 620 kHz 3.000000 MHz

Occupied Bandwidth

Total Power

10.3 dBm

Transmit Freq Error
x dB Bandwidth

16.410 MHz

21.665 kHz
19.01 MHz

OBW Power
x dB

STATUS

99.00 %
-26.00 dB

Freq Offset
0 Hz
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TEST PLOT OF BANDWIDTH FOR 5240MHz

m Analyzer - Occupied BW

Fﬁ Keysight Spectru
g

(B
RF QA [ SENSE:INT] [ ALIGN AUTO _ [01:26:10 PMJun 26, 2018

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 20.00 dBm

CenterFreq
5.240000000 GHz

#Res BW 200 kHz #/BW 620 kHz

Occupied Bandwidth Total Power 10.2 dBm
16.397 MHz Freq Offset

Transmit Freq Error -3.233 kHz OBW Power 99.00 % oz
x dB Bandwidth 19.19 MHz x dB -26.00 dB

STATUS

802.11n20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5180MHz

m Analyzer - Occupied BW

Fﬁ Keysight Spectru
g

(B
RF QA [ SENSE:INT] [ ALIGN AUTO _ [01:26:41 PMJun 26, 2018

Center Freq 5.180000000 GHz Center Freq: 5180000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 20.00 dBm

CenterFreq
5.180000000 GHz

#Res BW 200 kHz #/BW 620 kHz

Occupied Bandwidth Total Power 8.84 dBm
17.589 MHz Freq Offset

Transmit Freq Error 20.368 kHz OBW Power 99.00 % oz
x dB Bandwidth 19.23 MHz x dB -26.00 dB

STATUS

y mfh%j 3
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TEST PLOT OF BANDWIDTH FOR 5200MHz

m Analyzer - Occupied BW

Fﬁ Keysight Spectru
g

(B
RF QA [ SENSE:INT] [ ALIGN AUTO _ [01:26:54 PMJun 26, 2018

Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 20.00 dBm

CenterFreq
5200000000 GHz

#Res BW 200 kHz #/BW 620 kHz

Occupied Bandwidth Total Power 10.0 dBm
17.556 MHz Freq Offset

Transmit Freq Error 35.616 kHz OBW Power 99.00 % oz
x dB Bandwidth 19.35 MHz x dB -26.00 dB

STATUS

TEST PLOT OF BANDWIDTH FOR 5240MHz

Fﬁ Keysight Spectrum Analyzer - Occupied BW = |
] RF Q A | SENSE:INT] | ALIGN AUTO  [01:27:17 PMJun 26, 2018
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency

] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 20.00 dBm

CenterFreq
5.240000000 GHz

#Res BW 200 kHz #/BW 620 kHz

Occupied Bandwidth Total Power 9.89 dBm
17.555 MHz Freq Offset

Transmit Freq Error 12.558 kHz OBW Power 99.00 % oz
x dB Bandwidth 19.38 MHz x dB -26.00 dB

STATUS

y mfh%j ¥

)
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802.11n40 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5190MHz

m Analyzer - Occupied BW

Fﬁ Keysight Spectru
g

(B
RF AC | SENSE:INT] | ALIGN AUTO  [01:28:12 PMJun 26, 2018

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 20.00 dBm

CenterFreq
5.190000000 GHz

#Res BW 430 kHz #/BW 1.3 MHz

Occupied Bandwidth Total Power 9.49 dBm
35.926 MHz Freq Offset

Transmit Freq Error 107.13 kHz OBW Power 99.00 % oz
x dB Bandwidth 38.80 MHz x dB -26.00 dB

STATUS

TEST PLOT OF BANDWIDTH FOR 5230MHz

m Analyzer - Occupied BW

Fﬁ Keysight Spectru
g

(B
RF QA [ SENSE:INT] [ ALIGN AUTO _ [01:28:36 PMJun 26, 2018

Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 20.00 dBm

CenterFreq
5.230000000 GHz

#Res BW 430 kHz #/BW 1.3 MHz

Occupied Bandwidth Total Power 10.4 dBm
35.893 MHz Freq Offset

Transmit Freq Error 2.253 kHz OBW Power 99.00 % oz
x dB Bandwidth 39.13 MHz x dB -26.00 dB

STATUS

y mfh%j 3
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802.11ac20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5180MHz

m Analyzer - Occupied BW

Fﬁ Keysight Spectru
g

(B
RF QA [ SENSE:INT] [ ALIGN AUTO _ [01:29:25 PMJun 26, 2018

Center Freq 5.180000000 GHz Center Freq: 5180000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 20.00 dBm

CenterFreq
5.180000000 GHz

#Res BW 200 kHz #/BW 620 kHz

Occupied Bandwidth Total Power 9.00 dBm
17.592 MHz Freq Offset

Transmit Freq Error 28.309 kHz OBW Power 99.00 % oz
x dB Bandwidth 19.42 MHz x dB -26.00 dB

STATUS

TEST PLOT OF BANDWIDTH FOR 5200MHz

m Analyzer - Occupied BW

Fﬁ Keysight Spectru
g

(B
RF Q A | SENSE:NT] | ALIGN AUTO  [01:29:40 PMJun 26, 2018

Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 20.00 dBm

CenterFreq
5200000000 GHz

#Res BW 200 kHz #/BW 620 kHz

Occupied Bandwidth Total Power 10.2 dBm
17.580 MHz Freq Offset

Transmit Freq Error 23.977 kHz OBW Power 99.00 % oz
x dB Bandwidth 19.39 MHz x dB -26.00 dB

STATUS
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TEST PLOT OF BANDWIDTH FOR 5240MHz

m Analyzer - Occupied BW

Fﬁ Keysight Spectru
g

(B
RF QA [ SENSE:INT] [ ALIGN AUTO _ [01:31:43 PMJun 26, 2018

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 20.00 dBm

CenterFreq
5.240000000 GHz

#Res BW 200 kHz #/BW 620 kHz

Occupied Bandwidth Total Power 10.1 dBm
17.601 MHz Freq Offset

Transmit Freq Error 3.701 kHz OBW Power 99.00 % oz
x dB Bandwidth 19.56 MHz x dB -26.00 dB

STATUS

802.11ac40 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5190MHz

Fﬁ Keysight Spectrum Analyzer - Occupied BW = |
] RF Q A | SENSE:INT] | ALIGN AUTO  [01:32:51 PMJun 26, 2018
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None Frequency

] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radic Device: BTS

Rer 20.00 dBm

CenterFreq
5.190000000 GHz

#Res BW 430 kHz #/BW 1.3 MHz

Occupied Bandwidth Total Power 10.3 dBm
35.942 MHz Freq Offset

Transmit Freq Error 104.91 kHz OBW Power 99.00 % oz
x dB Bandwidth 41.18 MHz x dB -26.00 dB

STATUS

The results sho@vi this)fes
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TEST PLOT OF BANDWIDTH FOR 5230MHz

Fﬁ Keysight Spectrum Analyzer - Occupied BW
] RF Q A | SENSE:INT] | ALIGN AUTO  [01:38:15 PMJun 26, 2018
Ref Value 20.00 dBm Center Freq: 5.230000000 GHz Radio Std: None
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS RefValue

20.00 dBm
Ref 2000¢8M b

Attenuation
[30 dB]
v |

Scale/Div
10.0dB

Span 60 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms Presel Center

Occupied Bandwidth Total Power 10.5 dBm ||
35.874 MHz Presel Adjust

Transmit Freq Error -50.687 kHz OBW Power 99.00 % L2

. |
x dB Bandwidth 38.62 MHz x dB -26.00 dB |
More
10f2

okt ph%j'

)
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10. MAXIMUM CONDUCTED OUTPUT PEAK POWER SPECTRAL DENSITY

10.1 MEASUREMENT PROCEDURE
Refer to KDB 789033 section F

10.2 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
Refer To Section 8.2.

10.3 MEASUREMENT EQUIPMENT USED
Refer To Section 6.

10.4 LIMITS AND MEASUREMENT RESULT

LIMITS AND MEASUREMENT RESULT FOR 802.11A20 MODULATION
Frequency Power density Applicable Limits _
Pass or Fail
(MH2) (dBm/MHz) (dBm/MHz)
5180 7.890 11 Pass
5200 9.206 11 Pass
5240 8.293 11 Pass
Frequency Power density Applicable Limits _
Pass or Fail
(MHz) (dBm/500kHz) (dBm/kHz)
5745 5.516 30 Pass
5785 5.590 30 Pass
5825 4.739 30 Pass
The results ,u' DIt fﬁw;)‘ report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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LIMITS AND MEASUREMENT RESULT FOR 802.11N20/40 MODULATION

o e R e

5180 8.554 1 Pass

5200 9.297 11 Pass

5240 8.959 11 Pass

5190 5.990 11 Pass

5230 6.586 11 Pass
B |y |pass o

5745 5.471 30 Pass

5785 6.240 30 Pass

5825 5.329 30 Pass

5755 3.235 30 Pass

5795 2.694 30 Pass
The results s report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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LIMITS AND MEASUREMENT RESULT
FOR 802.11AC20/40 MODULATION
Frequency POW?I_rO?;nS'ty Applicable Limits Pass or Fail
(MHz) (dBm/MHz) (dBm/MH2z)
5180 7.904 11 Pass
5200 9.199 11 Pass
5240 8.457 11 Pass
5190 5.414 11 Pass
5230 6.298 11 Pass
Frequency Powgrrof[j;nsny Applicable Limits Pass or Fail
dlie) (dBm/500kHz) (elEtiLhE)
5745 5.351 30 Pass
5785 6.131 30 Pass
5825 5413 30 Pass
5755 3.287 30 Pass
5795 2.835 30 Pass
The results ,u' H DIt fﬁw;)‘ report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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802.11a20 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR 5180MHz

rn Keysight Spectrum Analyzer - Swept SA

[

RF 500 AC

=Marker 15.178740000000 GHz

PNO: Fast )
IFGain:Low

Ref Offset 1 dB

10 dB!dnr Ref 20.00 dBm

Center 5.18000 GHz
#Res BW 1.0 MHz

SENSE:INT]

ALIGN AUTO
Peak Search

Trig: Free Run
#Atten: 30 dB

#/BW 3.0 MHz

Avg Type: Log-Pwr
Avg|Hold:>100/100

NextPeak
||
Next Pk Right
= |

Next Pk Left

Mkr1 5.178 74 GHz
7.890 dBm

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)

TEST PLOT OF SPECTRAL DENSITY FOR 5200MHz

[

rn Keysight Spectrum Analyzer - Swept SA
[ ®F 500 AC

=Marker 15.201950000000 GHz

Ref Offset 1 dB

10 dB!dnr Ref 20.00 dBm

Center 5.20000 GHz
#Res BW 1.0 MHz

PNO: Fast )
IFGain:Low

SENSE:INT]

ALIGN AUTO

[01:41:56 PM1un 26, 2018

Trig: Free Run
#Atten: 30 dB

#/BW 3.0 MHz

Peak Search

NextPeak
||
Next Pk Right
= |

Next Pk Left

Avg Type: Log-Pwr
Avg|Hold:>100/100

Mkr1 5.201 95 GHz

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)

m‘@@s,; 3
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TEST PLOT OF SPECTRAL DENSITY FOR 5240MHz

Fﬁ Keyight Spectrum Analyzer - Swept SA ===

RF 0 AC | SENSE:INT] ALIGN AUTO _ [01:42:43 PM BETRTEE
Marker 1 5.241140000000 GHz ) Avg Type: Log-Pwr :
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100 K

IFGain:Low #Atten: 30 dB

NextPeak
Ref Offset 1 dB
Ref 20.00 dBm e
Next Pk Right
E

Next Pk Left

Center 5.24000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

IMSG

TEST PLOT OF SPECTRAL DENSITY FOR 5745MHz

Fﬁ Keysight Spectrurn Analyzer - Swept SA (= =<
L RF 50 ¢ AC SENSE:INT]| ALIGN AUTO
Marker 1 5.745870000000 GHz Avg Type: Log-Pwr AT
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
Ref Offset 1 dB
Ref 20.00 dBm e
Next Pk Right
EEE———

Next Pk Left

Center 5.74500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

IMSG
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TEST PLOT OF SPECTRAL DENSITY FOR 5785MHz

rn Keyight Spectrum Analyzer - Swept SA (=
RF 50 Q AC SENSE:INT]| ALIGN AUTO |Ul:44:19 PM Peak S h
Marker 1 5.785660000000 GHz Avg Type: Log-Pwr . P e

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak

Ref Offset 1 dB
10 dBidiv. Ref 20.00 dBm . ———
o8

Next Pk Right

Next Pk Left

Center 5.78500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

TEST PLOT OF SPECTRAL DENSITY FOR 5825MHz

rﬁ Keysight Spectrum Analyzer - SwsptS:A (= =<
RF 50 ¢ SENSE:INT]| ALIGN AUTO
Marker 1 5.823980000000 GHz Avg Type: Log-Pwr AT
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.823 98 GHz NextPeak
Ref Offset 1 dB
19 gBiaiv Ref 20.00 dBm 2 sz |

Next Pk Right

Next Pk Left

Center 5.82500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

m‘@@s,; 3
this dOCL(

AGC ¢
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802.11n20 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR 5180MHz

Report No.: AGC02707180601FEQ06
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rn Keysight Spectrum Analyzer - Swept SA

[

RF 500 AC

SENSE:INT]

ALIGN AUTO

Peak Search

:Marker 15.182490000000 GHz
PNO: Fast )
IFGain:Low

Ref Offset 1 dB

10 dB!dnr Ref 20.00 dBm

Center 5.18000 GHz

#Res BW 1.0 MHz #VBW

Trig: Free Run
#Atten: 30 dB

3.0 MHz

Avg Type: Log-Pwr
Avg|Hold:>100/100

Span 30.00 MHz

NextPeak
||
Next Pk Right
= |

Next Pk Left

Sweep 1.000 ms (1001 pts)

TEST PLOT OF SPECTRAL DENSITY FOR 5200MHz

[

rn Keysight Spectrum Analyzer - Swept SA
[ T | RF 500 AC

IFGain:Low

Ref Offset 1 dB

10 dB!dnr Ref 20.00 dBm

Center 5.20000 GHz
#Res BW 1.0 MHz

PNO: Fast )

SENSE:INT]

ALIGN AUTO [02:00:

21 PMun 26,2018

Trig: Free Run
#Atten: 30 dB

#/BW 3.0 MHz

Avg Type: Log-Pwr
Avg|Hold:>100/100

Span 30.00 MHz

Sweep 1.000

Peak Search

NextPeak
||
Next Pk Right
= |

Next Pk Left

ms (1001 pts)

m‘@@s,; 3
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TEST PLOT OF SPECTRAL DENSITY FOR 5240MHz

Fﬁ Keyight Spectrum Analyzer - Swept SA ===

T | RF 500 AC | SENSE:INT] ALIGN AUTO _ [02:01:02 PM e —
Marker 1 5.239130000000 GHz ) Avg Type: Log-Pwr x
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Mkr1 5.239 13 GHz|REEELEEEE
Ref Offset 1 dB
RZf 25-900 dBm 3 959 dBm |

Next Pk Right
ez |

Next Pk Left

Center 5.24000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

IMSG

TEST PLOT OF SPECTRAL DENSITY FOR 5745MHz

Fﬁ Keysight Spectrurn Analyzer - Swept SA (= =<
L T RF 50 ¢ AC SENSE:INT]| ALIGN AUTO
Marker 1 5.744340000000 GHz Avg Type: Log-Pwr AT
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
Ref Offset 1 dB
Ref 20.00 dBm e
Next Pk Right
EEE———

Next Pk Left

Center 5.74500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

IMSG
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TEST PLOT OF SPECTRAL DENSITY FOR 5785MHz

Fﬁ Keyight Spectrum Analyzer - Swept SA ===

T | RF 0 AC | SENSE:INT] ALIGN AUTO _ [02:02:39 PM BETRTEE
Marker 1 5.786050000000 GHz ) Avg Type: Log-Pwr :
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100 K

IFGain:Low #Atten: 30 dB

NextPeak
Ref Offset 1 dB
Ref 20.00 dBm e
Next Pk Right
E

Next Pk Left

Center 5.78500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

IMSG

TEST PLOT OF SPECTRAL DENSITY FOR 5825MHz

Fﬁ Keysight Spectrurn Analyzer - Swept SA (= =<
L T RF 50 ¢ AC SENSE:INT]| ALIGN AUTO
Marker 1 5.825990000000 GHz Avg Type: Log-Pwr AT
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
Ref Offset 1 dB
Ref 20.00 dBm e
Next Pk Right
EEE———

Next Pk Left

Center 5.82500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

IMSG
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802.11n40 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR 5190MHz

rﬁ Keysight Spectrum Analyzer - Swept SA

[ | RF 500 AC SENSE:INT| [ ALIGN AUTO  [02:04:27 PM

Marker 1 5.199060000000 GHz ) Avg Type: Log-Pwr

PNO: Fast i, T1rig: Free Run Avg|Hold:>100/100
5 -

IFGain:Low #Atten: 30 dB

[
Peak Search

Mkr1 5.199 06 GHz NextPeak
Ref Offset 1 dB
EggB!div RZf 2(??00 dBm 5 990 dBm |

Next Pk Right

Next Pk Left

Center 5.19000 GHz Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

IMSG

TEST PLOT OF SPECTRAL DENSITY FOR 5230MHz

rﬁ Keysight Spectrum Analyzer - Swept SA EE
[ T [ RF 500 AC SENSE:INT| [ ALIGN AUTO [ 02:04:56 PMJun 26, 2018 e
Marker 1 5.222980000000 GHz ) Avg Type: Log-Pwr X
PNO: Fast i, T1rig: Free Run Avg|Hold:>100/100
>
IFGain:Low #Atten: 30 dB

Mkr1 5.222 98 GHz NextPeak
Ref Offset 1 dB

10 dBydiv Ref 20.00 dBm a8 iz |

Next Pk Right

e |

Next Pk Left

Center 5.23000 GHz Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

IMSG
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TEST PLOT OF SPECTRAL DENSITY FOR 5755MHz

Fﬁ Keyight Spectrum Analyzer - Swept SA ===

T RE 300 AC | SENSE:INT] ALIGN AUTO _ [02:05:46 PM e,
Marker 1 5.760700000000 GHz ) Avg Type: Log-Pwr x
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

NextPeak
Ref Offset 1 dB
Ref 20.00 dBm e
Next Pk Right
E

Next Pk Left

Center 5.75500 GHz Span 60.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

IMSG

TEST PLOT OF SPECTRAL DENSITY FOR 5795MHz

Fﬁ Keyight Spectrum Analyzer - Swept SA (=
L T RF AC | SENSE:INT| ALIGN AUTO Peak S h
Marker 1 5.797040000000 GHz Avg Type: Log-Pwr P e

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak

Ref Offset 1 dB
Ref 20.00 dBm e

Next Pk Right
ez |

Next Pk Left

Center 5.79500 GHz Span 60.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

IMSG
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802.11ac20 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR 5180MHz

rﬁ Keysight Spectrum Analyzer - Swept SA

[ | RF 500 AC SENSE:INT| [ ALIGN AUTO  [02:06:57 PM

Marker 1 5.178260000000 GHz ) Avg Type: Log-Pwr

PNO: Fast i, T1rig: Free Run Avg|Hold:>100/100
g )

IFGain:Low #Atten: 30 dB

[
Peak Search

NextPeak

Ref Offset 1 dB
10 dBidiv. - Ref 20.00 dBm ||
Log

Next Pk Right

Next Pk Left

Center 5.18000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

IMSG

TEST PLOT OF SPECTRAL DENSITY FOR 5200MHz

rﬁ Keysight Spectrum Analyzer - Swept SA EE
[ T [ RF 500 AC SENSE:INT| [ ALIGN AUTO [ 02:07:29 PMJun 26, 2018 e
Marker 1 5.198920000000 GHz ) Avg Type: Log-Pwr X
PNO: Fast i, T1rig: Free Run Avg|Hold:>100/100
>
IFGain:Low #Atten: 30 dB

Mkr1 5.198 92 GHz|REEELAE
Ref Offset 1 dB
RZf 2(??00 dBm 9199 dBm |

Next Pk Right
||

Next Pk Left

Center 5.20000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

IMSG
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TEST PLOT OF SPECTRAL DENSITY FOR 5240MHz

Fﬁ Keyight Spectrum Analyzer - Swept SA ===

T | RF 500 AC | SENSE:INT] ALIGN AUTO _ [02:07:50 PM e —
Marker 1 5.240300000000 GHz ) Avg Type: Log-Pwr x
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

NextPeak
Ref Offset 1 dB
Ref 20.00 dBm e
Next Pk Right
E

Next Pk Left

Center 5.24000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

IMSG

TEST PLOT OF SPECTRAL DENSITY FOR 5745MHz

Fﬁ Keysight Spectrurn Analyzer - Swept SA (= =<
L T RF 50 ¢ AC SENSE:INT]| ALIGN AUTO
Marker 1 5.746470000000 GHz Avg Type: Log-Pwr AT
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.746 47 GHz NextPeak
Ref Offset 1 dB
RZf 25.9'00 dBm 5.351 dBm I

Next Pk Right
ez |

Next Pk Left

Center 5.74500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

IMSG
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TEST PLOT OF SPECTRAL DENSITY FOR 5785MHz

Fﬁ Keysight Spectrum Analyzer - Swept SA =R
g T |

RF 500 AC | SENSE:INT] | ALIGN AUTO  [02:10:27 PM Peak S m
Marker 1 5.786020000000 GHz Avg Type: Log-Pwr EEiC : e
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100 TP

IFGain:Low #Atten: 30 dB

Mkr1 5.786 02 GHz | EAE
Ref Offset 1 dB
RZf 25-900 dBm 6.131 dBm |

Next Pk Right
e iesesieseniiien |

Next Pk Left

Center 5.78500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

IMSG
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TEST PLOT OF SPECTRAL DENSITY FOR 5825MHz

Fﬁ Keyight Spectrum Analyzer - Swept SA ===

T | RF 500 AC | SENSE:INT] ALIGN AUTO _ [02:11:15 PM e —
Marker 1 5.824190000000 GHz ) Avg Type: Log-Pwr x
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Mkr1 5.824 19 GHz|[EEEELEEEE
Ref Offset 1 dB
RZf 25-900 dBm 5.413 dBm I

Next Pk Right

Next Pk Left

Center 5.82500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

IMSG

802.11ac40 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR 5190MHz

rﬁ Keysight Spectrum Analyzer - Swept SA EE
[ T [ R 500 AC SENSE:INT| [ ALIGN AUTO [02:12:04 PM1un 26, 2018 e
Marker 1 5.187780000000 GHz ) Avg Type: Log-Pwr i
PNO: Fast i, T1rig: Free Run Avg|Hold:>100/100 A
£ -

IFGain:Low #Atten: 30 dB

NextPeak

Ref Offset 1 dB
10 dBidiv. - Ref 20.00 dBm ||
Log

Next Pk Right

Next Pk Left

Center 5.19000 GHz Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

IMSG
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TEST PLOT OF SPECTRAL DENSITY FOR 5230MHz

Fﬁ Keyight Spectrum Analyzer - Swept SA ===

T RE 300 AC | SENSE:INT] ALIGN AUTD _ [02:12:48 PM e,
Marker 1 5.228260000000 GHz ) Avg Type: Log-Pwr x
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

NextPeak
Ref Offset 1 dB
Ref 20.00 dBm e
Next Pk Right
E

Next Pk Left

Center 5.23000 GHz Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

IMSG

TEST PLOT OF SPECTRAL DENSITY FOR 5755MHz

Fﬁ Keysight Spectrurn Analyzer - Swept SA (= =<
L T RF 50 ¢ AC SENSE:INT]| ALIGN AUTO
Marker 1 5.761780000000 GHz Avg Type: Log-Pwr AT
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
Ref Offset 1 dB
Ref 20.00 dBm e
Next Pk Right
EEE———

Next Pk Left

Center 5.75500 GHz Span 60.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

IMSG

The results sho 4] @nﬂ?s? streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
Q(C, this dom{mO
tﬁttp://www.agc-% t.com.
o

: NGC ¢
5 ¢
Attestatio ,gf Global

Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
Add: 2/F. , Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, Guangdong China




®
* “)
A\G % ¥ ﬂ 1@ ;Ijl*lj Report No.: AGC02707180601FEQ6

Attestation of Global Compliance
Page 49 of 92

TEST PLOT OF SPECTRAL DENSITY FOR 5795MHz

Fﬁ Keysight Spectrum Analyzer - Swept SA =R
g T |

RF 500 AC | SENSE:INT] | ALIGN AUTO  [02:14:50 PM Peak S m
Marker 1 5.792360000000 GHz Avg Type: Log-Pwr EEiC : e
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100 TP

IFGain:Low #Atten: 30 dB

Mkr1 5.792 36 GHz | EEE
Ref Offset 1 dB
RZf 25-900 dBm 2835 dBm |

Next Pk Right
e iesesieseniiien |

Next Pk Left

Center 5.79500 GHz Span 60.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

IMSG
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11. CONDUCTED SPURIOUS EMISSION
11.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2, Set the EUT Work on the top, the middle and the bottom operation frequency individually.

3. Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407 requirements.

11.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

The same as described in section 8.2.

11.3. MEASUREMENT EQUIPMENT USED

The same as described in section 6.

11.4. LIMITS AND MEASUREMENT RESULT

LIMITS AND MEASUREMENT RESULT

Measurement Result

Applicable Limits
Test channel Criteria

-27dBm/MHz 5150MHz-5250MHz| PASS

All emissions shall be limited to a level of —27 dBm/MHz at 75 MHz or more above or
below the band edgeincreasing linearly to 10 dBm/MHz at 25 MHz above or below
the band edge, and from 25 MHz above or below the band edge increasing linearly to
a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz
above or below the band edge increasing linearly to a level of 27 dBm/MHz at the
band edge.

5725MHz-5850MHz| PASS

G fhised
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FOR 802.11A20 MODULATION
TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5180MHz

|= Keysight Spectrum Analyzer - Swept SA ==
L RF 500 AC | SENSE:INT| ALIGN AUTO |E|3:37:43 PMJun 27,2018 Peak S h
Marker 1 929.770244256 MHz Avg Type: Log-Pwr A e

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 929.770 MHz NextPeak
RT5 B 020,770 Wi |

Next Pk Right

Next Pk Left

Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40000 pts)

IMSG

(=
Peak Search

|= Keysight Spectrum Analyzer - Swept SA
[ RF 500 AC [ SENSE:INT] ALIGN AUTO _ [03:38:31 PM
Marker 1 5.149792494812 GHz . Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.149 79 GHz NextPeak
RT5 B 149 T9GHz |

Next Pk Right

Next Pk Left

Start 1.000 GHz Stop 5.150 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 8.000 ms (40000 pts)

IMSG
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|= Keysight Spectrum Analyzer - Swept SA (=
[ RF 500 AC [ SENSE:INT] ALIGN AUTO _ [03:44:50 PMJun 27, 2018
Marker 2 5.199211230281 GHz . Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Select Marker’

Ref Offset 1 dB
Ref 21.00 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH
(N [1]F]
| N [ 1]f]

|= Keysight Spectrum Analyzer - Swept SA (=
| RF 3080 AC | SENSE:INT| ALIGN AUTO 1 FECr ey
Marker 1 25.656583914598 GHz . Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
Ref Offset 1 dB
Ref 20.00 dBm : e
Next Pk Right
v |
Next Pk Left

Stop 27.00 GHz
#VBW 3.0 MHz Sweep 56.00 ms (40000 pts

The results sho ,- fﬁmﬁ streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5240MHz

|_ I(ey;\ghtSpectrumAna\ﬂer Swept SA ===

RE S00 AC [ sEnSE:INT] ALIGN AUTO _ [03:50:53 PM e,
Marker 1 974.755118878 MHz Avg Type: Log-Pwr x

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
Ref Offset 1 dB
EU dBidiv. Ref 20.00 dBm . ———
og
Next Pk Right
||
Next Pk Left

-
WO

i L e

#VBW 300 kHz

IMSG STATUS

|_ Keyight Spectrum Analyzer - Swept SA (=
RF 500  AC [ sEnsE:aInT] ALIGN AUTO _ [03:51:23 PMJun 27, 2018 e —
Marker 1 2.480030750769 GHz . Avg Type: Log-Pwr x
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
Ref Offset 1 dB
EO dBidiv  Ref 20.00 dBm . ———
og
Next Pk Right
| s |
Next Pk Left

Stop 5.150 GHz
#VBW 3.0 MHz Sweep 8.000 ms (40000 pts

IMSG STATUS

m‘@@s,; 3
this dOCL(

AGC ¢
Attestation 0
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|= Keysight Spectrum Analyzer - Swept SA
i RF 500 AC

SENSE:INT| ALIGN AUTO |E|3153:UZ PMJun 27,2018
Start Freq 5.150000000 GHz . Avg Type: Log-Pwr

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

5.350000000 GHz

20.000000 MHz
Auto Man
MKR MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -
1 IIIIIE 5.221 387 GHz -27.316 dBm B
2N
3 Freq Offset
4 0Hz
5 E
6 |
7
8 Scale Type
9
10 Lo Lin
11 [ ] - .
Kl [ [3
MSG STATUS

|= Keysight Spectrum Analyzer - Swept SA

RF 500 AC | SENSE:INT| ALIGN AUTO
Start Freq 5.350000000 GHz . Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

27.000000000 GHz

2.165000000 GHz
Auto Man

Freq Offset
0 Hz

||
Scale Type

Log Lin

Stop 27.00 GHz
#VBW 3.0 MHz Sweep 56.00 ms (40000 pts

IMSG STATUS

The results sho ,- fﬁmﬁ streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5745MHz

|= Keysight Spectrum Analyzer - Swept SA ===

RE 300 AC | SENSE:INT] ALIGN AUTOD _ [03:54:46 PM e,
Marker 1 865.409135228 MHz Avg Type: Log-Pwr x

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
Ref Offset 1 dB
Ref 20.00 dBm . ———
Next Pk Right
||
Next Pk Left

#VBW 300 kHz

IMSG STATUS

|= Keysight Spectrum Analyzer - Swept SA [ [
| RF 3080 AC | SENSE:INT| ALIGN AUTO |E|3:55:12 PMlun 27,2018 FECr ey
Marker 1 5.633259581490 GHz ) Avg Type: Log-Pwr X 4
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
Ref Offset 1 dB
Ref 20.00 dBm . —]
Next Pk Right
e |
Next Pk Left

Stop 5.650 GHz
#VBW 3.0 MHz Sweep 8.000 ms (40000 pts
IMSG STATUS
The results sho ;ﬁ\ @nﬂ?\&T streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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(=

|= Keysight Spectrum Analyzer - Swept SA

L_G= 309 AC SENSE:INT] [ ALIGN AUTO ——
Marker 1 5.747304307608 GHz ] Avg Type: Log-Pwr eak Searc
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
% IFGain:Low #Atten: 40 dB

Ref Offset 1 dB
10 dBidiv. Ref 30.00 dBm
o8

A

Start 5.6500 GHz
#Res BW 1.0 MHz

IMSG

Mkr1 5.747 304 GHz NextPeak
11.479 dBm - I

Next Pk Right

Next Pk Left

Stop 5.9250 GHz
#VBW 3.0 MHz Sweep 2.667 ms (40000 pts)

Ref Offset 1 dB
Ref 20.00 dBm

Start 5.93 GHz
#Res BW 1.0 MHz

IMSG

|= Keysight Spectrum Analyzer - Swept SA (=
{ RF 50 Q AC SENSE:INT]| ALIGN AUTO |U4129:58 PMJun 27,2018 Peak S h
Marker 1 25.078367959199 GHz Avg Type: Log-Pwr . 4 P e

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 25.078 4 GHz NextPeak
-35.642 dBm - I

Next Pk Right

Next Pk Left

Stop 27.00 GHz
#VBW 3.0 MHz Sweep 53.33 ms (40000 pts)

i fhis s
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TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5825MHz

|= Keysight Spectrum Analyzer - Swept SA
i [ RF Q0 AC
Marker 1 805.801145029 MHz )
PNO: Fast ) Trig: Free Run
IFGain:Low #Atten: 30 dB

===
NextPeak

| ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>100/100

SENSE:INT|

Mkr1 805.801 MHz

Ref Offset 1 dB -58.436 dBm

Ref 20.00 dBm

Next Pk Right

Next Pk Left

Start 0.0300 GHz
#Res BW 100 kHz

IMSG

Stop 1.0000 GHz

#VBW 300 kHz Sweep 93.33 ms (40000 pts)

(=

The results sho

|= Keysight Spectrum Analyzer - Swept SA

RF 50 SENSE:INT|

ALIGN AUTO

|04:31:14 PMJun 27, 2018

50 & AC
Marker 1 5.158482712068 GHz )
PNO: Fast ) Trig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Start 1.000 GHz
#Res BW 1.0 MHz

IMSG

#VBW 3.0 MHz

Avﬁ Type: Log-Pwr
Avg|Hold:>100/100

4

Mkr1 5.158 48 GHz

-45.489 dBm

Stop 5.650 GHz

Sweep 8.000 ms (40000 pts)

Peak Search

NextPeak

Next Pk Right

Next Pk Left

i fhis s
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(=

|= Keysight Spectrum Analyzer - Swept SA

LG 309 AC SENSE:INT] [ ALIGN AUTO ——
Marker 1 5.823549963749 GHz ) Avg Type: Log-Pwr eak Searc
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
% IFGain:Low #Atten: 40 dB

Ref Offset 1 dB
10 dBidiv. Ref 30.00 dBm
o8

A

Start 5.6500 GHz
#Res BW 1.0 MHz

IMSG

NextPeak

Next Pk Right

Next Pk Left

Stop 5.9250 GHz
#VBW 3.0 MHz Sweep 2.667 ms (40000 pts)

Ref Offset 1 dB
Ref 20.00 dBm

Start 5.93 GHz
#Res BW 1.0 MHz

IMSG

|= Keysight Spectrum Analyzer - Swept SA (=
{ RF 50 Q AC SENSE:INT]| ALIGN AUTO |U4132:52 PMJun 27,2018 Peak S h
Marker 1 26.451112777819 GHz Avg Type: Log-Pwr . 4 P e

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 26.451 1 GHz NextPeak
-36.154 dBm - I

Next Pk Right

Next Pk Left

Stop 27.00 GHz
#VBW 3.0 MHz Sweep 53.33 ms (40000 pts)
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FOR 802.11N40 MODULATION
TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5190MHz

|= Keysight Spectrum Analyzer - Swept SA e )
i [ RF AC SENSE:INT| ALIGN AUTO | 04:36:35 PMJun 27, 2018
Marker 1 893.782 Avg Type: Log-Pwr e
v Trig: Free Run Avg|Hold:>100/100 i

PNO: Fast )
IFGain:Low #Atten: 30 dB

Mkr1 893.782 MHz NextPeak
R B 853,762 Wi |

Next Pk Right

Next Pk Left

MKr—RefLvl

Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40000 pts)

IMSG

|= Keysight Spectrum Analyzer - Swept SA [ [ ]
i [ RF 500 AC SENSE:INT] ALIGN AUTO
Marker 1 5.149792494812 GHz Avg Type: Log-Pwr Fedk Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.149 79 GHz|[EEEELEEEE
Ref Offset 1 dB
RZf 25-900 dBm ~30.131 dBm I

Next Pk Right

Next Pk Left

Start 1.000 GHz Stop 5.150 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 8.000 ms (40000 pts)

IMSG
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|= Keysight Spectrum Analyzer - Swept SA ==
L RF 3080 AC | SENSE:INT| ALIGN AUTO |U4:39:UU PMlun 27,2018
Marker 2 5.210491512288 GHz ) Avg Type: Log-Pwr
PNO: Fast 'y Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB Select Marker
>
Ref Offset 1 dB 2
Ref 20.00 dBm ey |
Normal
i saaiviamsemia|
Delta
s
Fixedl
T
Off
MKR| MODE| TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE  « |
5.169 630 GHz B
-27.205 dBm
]
I
]
]
]
]
]
I
I
MSG

|= Keysight Spectrum Analyzer - Swept SA (=
| RF 3080 AC | SENSE:INT| ALIGN AUTO 1 FECr ey
Marker 1 24.998948723718 GHz . Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
Ref Offset 1 dB
Ref 20.00 dBm : e
Next Pk Right
v |
Next Pk Left

Stop 27.00 GHz
#VBW 3.0 MHz Sweep 56.00 ms (40000 pts
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TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5230MHz

|= Keysight Spectrum Analyzer - Swept SA [ [ ]
[ RF 500  AC [ sEnsE:aInT] ALIGN AUTO  [04:40:12 PM
Marker 1 798.889722243 MHz Avg Type: Log-Pwr |
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100 v
IFGain:Low #Atten: 30 dB

Mkr1 798.890 MHz| I

Ref 20.00 dBm 798,890 MHz |
Next Pk Right

|
Next Pk Left

#VBW 300 kHz

IMSG STATUS

|= Keysight Spectrum Analyzer - Swept SA [ [
| RF 3080 AC | SENSE:INT| ALIGN AUTO |U4:4]:EU PMlun 27,2018 FECr ey
Marker 1 5.040644766119 GHz ) Avg Type: Log-Pwr X 4
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
Ref Offset 1 dB
Ref 20.00 dBm . —]
Next Pk Right
e |
Next Pk Left

Stop 5.150 GHz
#VBW 3.0 MHz Sweep 8.000 ms (40000 pts
IMSG STATUS
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|= Keysight Spectrum Analyzer - Swept SA (=
[ RF 500 AC [ SENSE:INT] ALIGN AUTO _ [04:45:00 PMJun 27, 2018
Marker 2 5.250602515063 GHz . Avg Type: Log-Pwr

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Select Marker’

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 3.0 MHz Sweep 2.667 ms (40000 pts
MKR MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -
(N N [ 1]f] 5.209 491 GHz 27163dBm| [ [ 0]
A N [1]F] 5.250 603 GHz 27417dBm| [ ]
3 I E A R
4 I A A R
5 - E
6 r
7 r
8 r
9 7
10 I I A R
11 - [ =
Kl [ [3
MSG STATUS
|= Keysight Spectrum Analyzer - Swept SA (=
L RF 3080 AC | SENSE:INT| ALIGN AUTO |U4:46:ZU PMJ 1

TRACE Peak Search

Marker 1 25.583513337833 GHz . Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
Ref Offset 1 dB
Ref 20.00 dBm : e
Next Pk Right
v |
Next Pk Left

Stop 27.00 GHz
#VBW 3.0 MHz Sweep 56.00 ms (40000 pts
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TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5755MHz

|= Keysight Spectrum Analyzer - Swept SA (=
| RE 300 AC | SENSE:INT] ALIGN AUTD | 04:50:52 PM e,
Marker 1 879.716992925 MHz ) Avg Type: Log-Pwr x
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
Ref Offset 1 dB
Ref 20.00 dBm . ——
Next Pk Right
| s |
Next Pk Left

1

R 3| FeRet P T FTTR RPN UINRAR1 )7 TY | YOO AL £ 1 17 e PR TP T e 7 o 5 0

#VBW 300 kHz

IMSG STATUS

|= Keysight Spectrum Analyzer - Swept SA [ [
| RF 3080 AC | SENSE:INT| ALIGN AUTO |U4:5]:ZU PMlun 27,2018 FECr ey
Marker 1 5.644536113403 GHz ) Avg Type: Log-Pwr X 4
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
Ref Offset 1 dB
Ref 20.00 dBm . —]
Next Pk Right
e |
Next Pk Left

Stop 5.650 GHz
#VBW 3.0 MHz Sweep 8.000 ms (40000 pts
IMSG STATUS
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|= Keysight Spectrum Analyzer - Swept SA [ [
[ RF 500  AC SENSE:INT| | ALIGN AUTO SereE =
Marker 1 5.757768319208 GHz ] Avg Type: Log-Pwr e
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 40 dB
NextPeak
Ref Offset 1 dB
10 dBldiv Ref 30.00 dBm | e |
Log
Trace 1
Next Pk Right
| s |
Next Pk Left

#VBW 3.0 MHz

STATUS

|= Keysight Spectrum Analyzer - Swept SA

(=

RF 500 AC

SENSE:INT|

Marker 1 25.652539813495 GHz

ALIGN AUTO |U4153:U9 PMlun 27,2018
Avg Type: Log-Pwr 2 Peak Search

#VBW 3.0 MHz

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
Ref Offset 1 dB
Ref 20.00 dBm |
Next Pk Right
||
Next Pk Left

Stop 27.00 GHz
Sweep 53.33 ms (40000 pts

STATUS

The results sht ﬁ;\\kﬂﬁdt\sy
. Q(C this dom{m 7
tﬁttp://www.agc?% t.com.
o

: AGC s
Attestatio ,gf Global

Tel: +86-755 2908 1955

report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document

Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118

Add: 2/F. , Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, Guangdong China




AG

®
& 0

Attestation of Global Compliance

Report No.: AGC02707180601FEQ06
Page 65 of 92

TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5795M

Keysight Spectrum Analyzer - Swept SA

(=

Marker 1 535.334133353 MHz

RF 500 AC SENSE:INT| ALIGN AUTO

Avﬁ Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Peak Search |

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 300 kHz

NextPeak

Bl
Next Pk Right

Next Pk Left

STATUS

Keysight Spectrum Analyzer - Swept SA

(=

Marker 1 5.

RF 500 AC SENSE:INT| ALIGN AUTO

| 04:56:15 PMJun 27, 2018

645349883747 GHz Avg Type: Log-Pwr

4

Peak Search

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
Ref Offset 1 dB
Ref 20.00 dBm |
Next Pk Right
||
Next Pk Left

Stop 5.650 GHz
Sweep 8.000 ms (40000 pts

STATUS

#VBW 3.0 MHz
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|= Keysight Spectrum Analyzer - Swept SA (=
| RF AC SENSE:INT] ALIGN AUTO | 04:57:20 PM e —
Marker 1 5.792886697167 GHz . Avg Type: Log-Pwr TRAG eak Searc
P st Ly Trig: Free Run Avg|Hold:>100/100 i
IFGain:Low #Atten: 40 dB
NextPeak
Ref Offset 1 dB
Ref 30.00 dBm : e |
Next Pk Right
| s |
Next Pk Left

#VBW 3.0 MHz

IMSG STATUS

|= Keysight Spectrum Analyzer - Swept SA ===
i RF 500 AC [ SENSE:INT] ALIGN AUTO | 04:58:06 PM
Peak Search

Marker 1 25.547187179680 GHz . Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
Ref Offset 1 dB
Ref 20.00 dBm : e
Next Pk Right
e |
Next Pk Left

Stop 27.00 GHz
#VBW 3.0 MHz Sweep 53.33 ms (40000 pts

IMSG STATUS

Note: All the 20MHz bandwidth modulation had been tested, the 802.11a20 was the worst case and record in
his test report. All the 40MHz bandwidth modulation had been tested, the 802.11N40 was the worst case and

record in his test report.

The results sho 4] @nﬂ?s»T streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document

is issued by/A Q(C this docmO \t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be
confirmed tﬁttp://www.agc-% t.com.
o

s A\NGC ¢

Attestatiornof Global Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com ® 4000892118
b, "

Add: 2/F. , Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, Guangdong China




®
ﬁ “)
A\G % ¥ ﬂ *ﬁ ;Ijl’lj Report No.: AGC02707180601FEQ6

Attestation of Global Compliance
Page 67 of 92

12. RADIATED EMISSION
12.1. MEASUREMENT PROCEDURE

1. The EUT was placed on the top of the turntable 0.8 or 1.5 meter above ground. The phase center of the
receiving antenna mounted on the top of a height-variable antenna tower was placed 3 meters far away
from the turntable.

2. Power on the EUT and all the supporting units. The turntable was rotated by 360 degrees to determine
the position of the highest radiation.

3. The height of the broadband receiving antenna was varied between one meter and four meters above
ground to find the maximum emissions field strength of both horizontal and vertical polarization.

4. For each suspected emissions, the antenna tower was scan (from 1 M to 4 M) and then the turntable was
rotated (from O degree to 360 degrees) to find the maximum reading.

5. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with specified bandwidth
under Maximum Hold Mode.

6. For emissions above 1GHz, use TMHz RBW and 3M VBW for peak reading. Place the measurement
antenna away from each area of the EUT determined to be a source of emissions at the specified
measurement distance, while keeping the measurement antenna aimed at the source of emissions at
each frequency of significant emissions, with polarization oriented for maximum response. The
measurement antenna may have to be higher or lower than the EUT, depending on the radiation pattern
of the emission and staying aimed at the emission source for receiving the maximum signal. The final
measurement antenna elevation shall be that which maximizes the emissions. The measurement antenna
elevation for maximum emissions shall be restricted to a range of heights of from 1 m to 4 m above the
ground or reference ground plane.

7. When the radiated emissions limits are expressed in terms of the average value of the emissions, and
pulsed operation is employed, the measurement field strength shall be determined by averaging over one
complete pulse train, including blanking intervals, as long as the pulse train does not exceed 0.1 seconds.
As an alternative (provided the transmitter operates for longer than 0.1 seconds) or in cases where the
pulse train exceeds 0.1 seconds, the measured field strength shall be determined from the average
absolute voltage during a 0.1 second interval during which the field strength is at its maximum values.

8.1f the emissions level of the EUT in peak mode was 3 dB lower than the average limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method for below 1GHz.

9. For testing above 1GHz, the emissions level of the EUT in peak mode was lower than average limit (that
means the emissions level in peak mode also complies with the limit in average mode), then testing will
be stopped and peak values of EUT will be reported, otherwise, the emissions will be measured in
average mode again and reported.

10. In case the emission is lower than 30MHz, loop antenna has to be used for measurement and the
recorded data should be QP measured by receiver. High - Low scan is not required in this case.
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12.2. TEST SETUP
Radiated Emission Test-Setup Frequency Below 30MHz

| RX Antenna
- Im |

Metal Full Soldered Ground Plane

o . 0O

Spectrum Analyzer / Receiver

System Simulator

RADIATED EMISSION TEST SETUP 30MHz-1000MHz

RX Antenna
Ant. feed

point "-I_

T__Il [eur ] I i 1-4m
ﬁlljm

+
Metal Full Soldered Ground Plane

e
-la

System Simulator Spectrum Analyzer | Receiver

RADIATED EMISSION TEST SETUP ABOVE 1000MHz

A o,
I.“ -
Ant. feed
| point
T e (P S—
e A DE 1-4m

Metal Full Soldered Ground Plane

==

ectrum Analyzer / Recei
System Simulator " e

okt ﬁi%}'
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12.3. LIMITS AND MEASUREMENT RESULT
15.209(a) Limit in the below table has to be followed

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

Note: All modes were tested For restricted band radiated emission,
the test records reported below are the worst result compared to other modes.

12.4. TEST RESULT
RADIATED EMISSION BELOW 30MHZ

No emission found between lowest internal used/generated frequencies to 30MHz.

GWORI ﬁi%j'
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RADIATED EMISSION BELOW 1GHZ

EUT Mobile Phone Model Name ETHOS
Temperature 25C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5180MHz Antenna Horizontal
66.9 dBuV/m
Limit: —
Margin: —_—

6

. L 23 5 A LT
-13

30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
No. Mk Freq. Reading| Factor |Measurement| Limit | Over Detector Aﬂg’;gﬂf DLZ?LZ Comment

’ MHz dBuv dB/m dBuVim dBuV/m | dB cm degree

1 97.9000 | 21.56 8.38 29.94 43.50 |-13.56| peak

2 130.2333 | 16.55 10.64 2719 43.50 |-16.31| peak

3 146.4000 | 13.29 13.64 26.93 43.50 |-16.57| peak

4 | * | 202.9833 | 27.76 11.70 39.46 43.50 | -4.04 | peak

5 303.2167 | 10.83 15.62 26.45 46.00 |-19.65| peak

6 899.7667 | 2.81 28.60 31.41 46.00 |-14.59| peak

RESULT: PASS
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EUT Mobile Phone Model Name ETHOS
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5180MHz Antenna Vertical
6.9 dBu¥/m
Limit: —
Margin: —_—

.AJ

1,—,—.4

g
W Pt
27

o)

M

=l ]

13

J0.000  127.00 224.00 321.00 418.00 515.00 612.00 709.00 §06.00 1000.00 MHz
No. Mk Freq. Reading| Factor |Measurement| Limit | Over Detector AQ:;E? DL:;;trj:eee Comment

: MHz dBuv dB/m dBuvim dBuvim dB cm degree

1 * | 494000 | 2580 8.28 34.08 4000 (-592 | peak

2 B89.8167 | 2568 531 30.99 43.50 [-12.51 peak

3 131.8500 | 24.60 11.80 36.40 4350 (-7.10 | peak

4 198.1332 | 24.69 9.47 34.16 43.50 [-9.34 | peak

5 384.0500 | 6.88 18.96 25.84 46.00 -20.16| peak

B 9434167 | 1.52 29.82 31.34 46.00 -14.66 peak

RESULT: PASS

Note: All test channels had been tested. The 802.11a20 at 5180MHz is the worst case and recorded in the
test report.
Factor = Antenna Factor + Cable loss - Amplifier gain, Margin= Limit-Level.

The “Factor” value can be calculated automatically by software of measurement system.
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RADIATED EMISSION ABOVE 1GHZ
EUT Mobile Phone Model Name ETHOS
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5180MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ—-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBpVv/m) (dBuVv/m) (dB)
10360.120 4212 9.14 51.26 74 -22.74 peak
10360.120 36.65 9.14 45.79 54 -8.21 AVG
15540.180 39.17 10.22 49.39 74 -24.61 peak
15540.180 33.72 10.22 43.94 54 -10.06 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
10360.120 42.22 9.14 51.36 74 -22.64 peak
10360.120 36.44 9.14 45.58 54 -8.42 AVG
15540.180 37.56 10.22 47.78 74 -26.22 peak
15540.180 32.58 10.22 42.8 54 -11.2 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

okt (ﬁ%j'
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EUT Mobile Phone Model Name ETHOS
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5240MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ—-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuV) (dB) (dBpVv/m) (dBuVv/m) (dB)
10480.120 40.47 9.27 49.74 74 -24.26 peak
10480.120 35.66 9.27 44.93 54 -9.07 AVG
15720.180 38.39 10.38 48.77 74 -25.23 peak
15720.180 34.44 10.38 44.82 54 -9.18 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
10480.120 39.66 9.27 48.93 74 -25.07 peak
10480.120 35.58 9.27 44 .85 54 -9.15 AVG
15720.180 38.39 10.38 48.77 74 -25.23 peak
15720.180 34.47 10.38 44.85 54 -9.15 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

okt (ﬁ%j'
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EUT Mobile Phone Model Name ETHOS
Temperature 25°C Relative Humidity 55.4%

Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5745MHz Antenna Horizontal/Vertical

RADIATED EMISSION ABOVE 1GHZ-Horizontal

Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB)
11490.120 39.86 9.42 49.28 74 -24.72 peak
11490.120 34.03 9.42 43.45 54 -10.55 AVG
17235.180 36.44 10.51 46.95 74 -27.05 peak
17235.180 31.19 10.51 41.7 54 -12.3 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
11490.120 38.69 9.42 48.11 74 -25.89 peak
11490.120 33.46 9.42 42.88 54 -11.12 AVG
17235.180 35.33 10.51 45.84 74 -28.16 peak
17235.180 31.17 10.51 41.68 54 -12.32 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

okt (ﬁ%j'
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EUT Mobile Phone Model Name ETHOS
Temperature 25°C Relative Humidity 55.4%

Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5825MHz Antenna Horizontal/Vertical

RADIATED EMISSION ABOVE 1GHZ—Horizontal

Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuVv) (dB) (dBpV/m) (dBpV/m) (dB)
11650.120 40.33 9.62 49.95 74 -24.05 peak
11650.120 34.4 9.62 44.02 54 -9.98 AVG
17475.180 37.52 10.75 48.27 74 -25.73 peak
17475.180 32.67 10.75 43.42 54 -10.58 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuVv) (dB) (dBpV/m) (dBpV/m) (dB)
11650.120 39.23 9.62 48.85 74 -25.15 peak
11650.120 34.42 9.62 44.04 54 -9.96 AVG
17475.180 37.36 10.75 48.11 74 -25.89 peak
17475.180 32.05 10.75 42.8 54 -11.2 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

Note: All the case had been tested. The 802.11a modulation is the worst case and recorded in the test report.
Other frequencies radiation emission from 1GHz to 40GHz at least have 20dB margin and not recorded
in the test report.

Factor = Antenna Factor + Cable loss - Amplifier gain, Margin= Limit-Level.

The “Factor” value can be calculated automatically by software of measurement system.

okt (ﬁ%j'
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13. BAND EDGE EMISSION

13.1. MEASUREMENT PROCEDURE

1. The EUT operates at transmitting mode. The operate channel is tested to verify the largest transmission and
spurious emissions power at the continuous transmission mode.

2. Set the spectrum analyzer in the following setting in order to capture the lower and upper band-edges of the
emission: (a) PEAK: RBW=1MHz, VBW=3MHz / Sweep=AUTO

(b) AVERAGE: RBW=1MHz ; VBW=1/on time(1KHz) / Sweep=AUTO

3. Other procedures refer to clause 11.2.

Note:
1. Factor=Antenna Factor + Cable loss - Amplifier gain. Field Strength=Factor + Reading level
2. The factor had been edited in the “Input Correction” of the Spectrum Analyzer. So the Amplitude of test
plots is equal to Reading level plus the Factor in dB. Use the A dB(uV) to represent the Amplitude. Use
the F dB(pV/m) to represent the Field Strength. So A=F.
3. Only the data of band edge emission at the restricted band 4.5GHz-5.15GHz record in the report.
Other restricted band 5.35GHz-5.46GHz and 7.25GHz-7.77GHz were considered as ambient noise. No
recording in the test report.

13.2. TEST SET-UP

7'}
Ant. feed
I R~
> 3m —hD{:}——- i

G0cm

Metal Full Soldered Ground Plane

= =

Spectrum Analyzer / Receiver
System Simulator
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13.3. TEST RESULT

EUT Mobile Phone Model Name ETHOS
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5180MHz Antenna Horizontal

PK Value

— Keysight Speciram Anahyzes - Swept 54

Start Freq 5.000000000 GHz X Avg Type: Log-Pwr
: Fast Ly 1rig- FreeRun Avg|Hold:>100/100
IFGaln:Low #Atten: 30 dB

Ref 106.99 dBpV

Start 5.0000 GHz Stop 5.2000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Freq Offset
0OHz

Scale Type
°g Lin

=

AV Value

e Keysight Spectrum Analyzer - Swept S

Marker 2 5.179000000000 GHz _ Avg Type: RMS Peak Search
: Fast L, 1rig- FreeRun Avg|Hold:>100/100

IFGaln:Low #Atten: 30 dB

&
E
&
: i
t ]

Next Peak

Ref 106.99 dBpV

Next Pk Right|

Next Pk Left

Marker Delta

Start 5.0000 GHz Stop 5.2000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) Mkr—CF

MEkr—RefLvl

[

More
10f2

&
=
&
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EUT Mobile Phone Model Name ETHOS
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5180MHz Antenna Vertical

The results sh

ae,

GWORI ph%j ¥

PK Value

— Keysight Speciram Anahyzes - Swept 54

Marker 2 5.181600000000 GHz
; Fast

ey Trig: Fres Run
IFGaln:Low

#Atten: 30 dB

Ref 106.99 dBpV

Start 5.0000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz

Avg Type: Log-Pwr
Avg[Hold:>100/100

Stop 5.2000 GHz
Sweep 1.000 ms (1001 pts)

Peak Search

Next Peak

Next Pk Right|

Next Pk Left

Marker Delta

Mkr—CF

AV Value

— Keysight Speciram Anahyzes - Swept 54
Marker 2 5.179000000000 GHz

: Fast

ey Trig: Fres Run
IFGaln:Low

#Atten: 30 dB

Ref 106.99 dBpV

Start 5.0000 GHz

#VBW 3.0 MHz*

Avg Type: ﬁMS
Avg[Hold:>1001100

Stop 5.2000 GHz

u Peak Search

Next Peak

Next Pk Right|

Next Pk Left

Marker Delta

Mkr—CF

#Res BW 1.0 MHz

Sweep 1.000 ms (1001 pts)

MEkr—RefLvl

[

More
10f2
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EUT Mobile Phone Model Name ETHOS
Temperature 25C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11n40 5190MHz Antenna Horizontal
PK Value
I o =T
Marker 2 5.185240000000 GHz _ Aivg Type: Log-Pwr
 Fast Le Trig: FreeRun Avg[Hold:>100100
IFGain:Low #Atten: 30 dB i
NextPeak
Ref 106.99 dBpV I
Next Pk Right|
|
MNext Pk Left
| ———
Marker Delta
|
Start 5.0000 GHz Stop 5.2200 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts) Mkr—CF

AV Value

— Keysight Speciram Anahyzes - Swept 54
Marker 2 5.183040000000 GHz

: Fast Ly
IF Gain:Low

Trig: Free Run
#Atten: 30 dB

Ref 106.99 dBpV

Start 5.0000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*

Avg Type: ﬁMS
Avg[Hold:>1001100

Stop 5.2200 GHz

u Peak Search

Next Peak

Next Pk Right|

Next Pk Left

Marker Delta

Mkr—CF

Sweep 1.000 ms (1001 pts)

MEkr—RefLvl

[

More
10f2

I
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EUT Mobile Phone Model Name ETHOS
Temperature 25C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11n40 5190MHz Antenna Vertical
PK Value
I . I e
Marker 2 5.183920000000 GHz o Avg Type: LogPwr :
 Fast Le Trig: FreeRun Avg[Hold:>100100 ; .
IFGain:Low #Atten: 30 dB i
AT NextPeak
Ref 106.99 dBpV I
Next Pk Right|
]
MNext Pk Left
||
Marker Delta
) |
Stop 5.2200 GHz
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts) Mkr—CF
MEr—RefLvl
More
10f2

AV Value

— Keysight Speciram Anahyzes - Swept 54

Peak Search

Marker 2 5.188320000000 GHz ) ' Avg Type: RMS
; Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
Next Peak

Ref 106.99 dBpV
Next Pk Right|

Next Pk Left

Marker Delta

Stop 5.2200 GHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) Mkr—CF

MEkr—RefLvl

[

More
10f2

]

RESULT: PASS
Note: All the 20MHz bandwidth modulation had been tested, the 802.11a20 was the worst case and record in
his test report. All the 40MHz bandwidth modulation had been tested, the 802.11N40 was the worst case

and record in his test report.
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14. FREQUENCY STABILITY
14.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2. Set the EUT Work on the operation frequency.

3. Set SPA Centre Frequency = Operation Frequency. SPAN=enough to measure the emission is
maintained within the band

4. Set SPA Trace 1 Max hold, then View.

5. Extreme temperature rule is -10°C~60°C.

14.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

Spectrum Analyzer

— OVE+
H 68 .
P " O EUT~
[l ¥ + +

LS L

G fhised
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14.3. MEASUREMENT RESULTS

Test Mode Temperature E Meaggrement Result Conclusion
requency (MHz)

-107C 5180 within the band PASS
0C 5180 within the band PASS
10C 5180 within the band PASS
20°C 5180 within the band PASS
30°C 5180 within the band PASS
40C 5180 within the band PASS
50°C 5180 within the band PASS
60°C 5180 within the band PASS

-10C 5240 within the band PASS
0C 5240 within the band PASS
10C 5240 within the band PASS
20°C 5240 within the band PASS
30°C 5240 within the band PASS
40C 5240 within the band PASS
50°C 5240 within the band PASS

802.11a 60°C 5240 within the band PASS

-10°C 5745 within the band PASS
0C 5745 within the band PASS
10C 5745 within the band PASS
20°C 5745 within the band PASS
30C 5745 within the band PASS
40°C 5745 within the band PASS
50C 5745 within the band PASS
60°C 5240 within the band PASS

-107C 5825 within the band PASS
0tC 5825 within the band PASS
10C 5825 within the band PASS
20°C 5825 within the band PASS
30°C 5825 within the band PASS
40C 5825 within the band PASS
50°C 5825 within the band PASS
60°C 5825 within the band PASS
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Test Mode Temperature E Meagyréinent Result Conclusion
requency (MHz)

-10°C 5180 within the band PASS
0C 5180 within the band PASS
10°C 5180 within the band PASS
20°C 5180 within the band PASS
30C 5180 within the band PASS
40°C 5180 within the band PASS
50°C 5180 within the band PASS
60°C 5180 within the band PASS

-10C 5240 within the band PASS
0C 5240 within the band PASS
10°C 5240 within the band PASS
20°C 5240 within the band PASS
30C 5240 within the band PASS
40°C 5240 within the band PASS
50°C 5240 within the band PASS
60°C 5240 within the band PASS

802.11ngh -10°C 5745 within the band PASS
0C 5745 within the band PASS
10C 5745 within the band PASS
20C 5745 within the band PASS
30C 5745 within the band PASS
40°C 5745 within the band PASS
50°C 5745 within the band PASS
60°C 5240 within the band PASS

-10C 5825 within the band PASS
0C 5825 within the band PASS
10°C 5825 within the band PASS
20°C 5825 within the band PASS
30C 5825 within the band PASS
40°C 5825 within the band PASS
50°C 5825 within the band PASS
60°C 5825 within the band PASS
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Test Mode Temperature E Meagyréinent Result Conclusion
requency (MHz)

-10C 5180 within the band PASS
0C 5180 within the band PASS
10°C 5180 within the band PASS
20°C 5180 within the band PASS
30C 5180 within the band PASS
40°C 5180 within the band PASS
50°C 5180 within the band PASS
60°C 5180 within the band PASS

-10C 5240 within the band PASS
0C 5240 within the band PASS
10°C 5240 within the band PASS
20°C 5240 within the band PASS
30C 5240 within the band PASS
40°C 5240 within the band PASS
50°C 5240 within the band PASS
60°C 5240 within the band PASS

802. Macg0 -10°C 5745 within the band PASS
0C 5745 within the band PASS
10C 5745 within the band PASS
20C 5745 within the band PASS
30C 5745 within the band PASS
40°C 5745 within the band PASS
50°C 5745 within the band PASS
60°C 5240 within the band PASS

-10C 5825 within the band PASS
0C 5825 within the band PASS
10°C 5825 within the band PASS
20°C 5825 within the band PASS
30C 5825 within the band PASS
40°C 5825 within the band PASS
50°C 5825 within the band PASS
60°C 5825 within the band PASS
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Test Mode Temperature E Meagyréinent Result Conclusion
requency (MHz)

-10C 5190 within the band PASS
0C 5190 within the band PASS
10C 5190 within the band PASS
20°C 5190 within the band PASS
30°C 5190 within the band PASS
40C 5190 within the band PASS
50°C 5190 within the band PASS
60°C 5190 within the band PASS

-10C 5230 within the band PASS
0C 5230 within the band PASS
10C 5230 within the band PASS
20°C 5230 within the band PASS
30C 5230 within the band PASS
40C 5230 within the band PASS
50C 5230 within the band PASS
60°C 5230 within the band PASS

802.11n40 -10C 5755 within the band PASS
0tC 5755 within the band PASS
10C 5755 within the band PASS
20°C 5755 within the band PASS
30°C 5755 within the band PASS
40C 5755 within the band PASS
50°C 5755 within the band PASS
60°C 5755 within the band PASS

-10C 5795 within the band PASS
0C 5795 within the band PASS
10C 5795 within the band PASS
20°C 5795 within the band PASS
30°C 5795 within the band PASS
40°C 5795 within the band PASS
50°C 5795 within the band PASS
60°C 5795 within the band PASS
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Test Mode Temperature E Meagyréinent Result Conclusion
requency (MHz)

-10C 5190 within the band PASS
0C 5190 within the band PASS
10C 5190 within the band PASS
20°C 5190 within the band PASS
30°C 5190 within the band PASS
40C 5190 within the band PASS
50°C 5190 within the band PASS
60°C 5190 within the band PASS

-10C 5230 within the band PASS
0C 5230 within the band PASS
10C 5230 within the band PASS
20°C 5230 within the band PASS
30C 5230 within the band PASS
40C 5230 within the band PASS
50C 5230 within the band PASS
60°C 5230 within the band PASS

802.11acd0 -10C 5755 within the band PASS
0tC 5755 within the band PASS
10C 5755 within the band PASS
20°C 5755 within the band PASS
30°C 5755 within the band PASS
40C 5755 within the band PASS
50°C 5755 within the band PASS
60°C 5755 within the band PASS

-10C 5795 within the band PASS
0C 5795 within the band PASS
10C 5795 within the band PASS
20°C 5795 within the band PASS
30°C 5795 within the band PASS
40°C 5795 within the band PASS
50°C 5795 within the band PASS
60°C 5795 within the band PASS
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15. FCC LINE CONDUCTED EMISSION TEST
15.1. LIMITS OF LINE CONDUCTED EMISSION TEST

Maximum RF Line Voltage
Frequency
Q.P.(dBuV) Average( dBuV)
150kHz~500kHz 66-56 56-46
500kHz~5MHz 56 46
5MHz~30MHz 60 50

Note:
1. The lower limit shall apply at the transition frequency.
2. The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.50MHz.

15. 2. BLOCK DIAGRAM OF LINE CONDUCTED EMISSION TEST

EUT & Support

\ a0cm =80cm
Adcm

ankm LIS

G fhised
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15.3. PRELIMINARY PROCEDURE OF LINE CONDUCTED EMISSION TEST

1. The equipment was set up as per the test configuration to simulate typical actual usage per the user’s
manual. When the EUT is a tabletop system, a wooden table with a height of 0.8 meters is used and is
placed on the ground plane as per ANSI C63.10 (see Test Facility for the dimensions of the ground plane
used). When the EUT is a floor-standing equipment, it is placed on the ground plane which has a 3-12
mm non-conductive covering to insulate the EUT from the ground plane.

Support equipment, if needed, was placed as per ANSI C63.10.

All I/O cables were positioned to simulate typical actual usage as per ANSI C63.10.

All support equipments received AC120V/60Hz power from a LISN, if any.

The EUT received charging voltage by adapter which received 120V/60Hzpower by a LISN.

The test program was started. Emissions were measured on each current carrying line of the EUT using a
spectrum Analyzer / Receiver connected to the LISN powering the EUT. The LISN has two monitoring
points: Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were taken: one with Line 1 connected to
Analyzer / Receiver and Line 2 connected to a 50 ohm load; the second scan had Line 1 connected to a
50 ohm load and Line 2 connected to the Analyzer / Receiver.

7. Analyzer / Receiver scanned from 150 kHz to 30MHz for emissions in each of the test modes.

During the above scans, the emissions were maximized by cable manipulation.

9. The test mode(s) were scanned during the preliminary test.

2B

®

Then, the EUT configuration and cable configuration of the above highest emission level were recorded for
reference of final testing.

15.4. FINAL PROCEDURE OF LINE CONDUCTED EMISSION TEST

1. EUT and support equipment was set up on the test bench as per step 2 of the preliminary test.

2. Ascan was taken on both power lines, Line 1 and Line 2, recording at least the six highest emissions.
Emission frequency and amplitude were recorded into a computer in which correction factors were used
to calculate the emission level and compare reading to the applicable limit. If EUT emission level was
less —2dB to the A.V. limit in Peak mode, then the emission signal was re-checked using Q.P and Average
detector.

3. The test data of the worst case condition(s) was reported on the Summary Data page.

The results shov H DIt ﬁﬁw;)‘ report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by/A é@ this dom{(@ﬁ \t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be
confirmed tﬁttp://www.agc% t.com.

o

H o

o
Attestation e Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com ® 4000892118
i Add: 2/F. , Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, Guangdong China




®
* “)
A\G § ¥ ﬂ *ﬁ ;Ijl’“ Report No.: AGC02707180601FEQ6

Attestation of Global Compliance
Page 89 of 92

15.5. TEST RESULT OF LINE CONDUCTED EMISSION TEST
LINE CONDUCTED EMISSION TEST-L

800 dBuv
Limit: —_
AVG: —_
\ I
2 3
4 5
W i 8 |
30
peak
AYG
-20
0.150 0.5 [MHz] 5 30.000
Reading_Level | Correct Measurement Limit Margin
No. (anz.) (dBuV) Factor (dBuV) (dBuV) (dB) P/E Comment
Peak | QP | AVG dB Peak | QP | AVG | QP | AVG | QF | AVG
1 | 0.2460 (40.16 26.05| 1027 |50.43 36.32|61.89|51.89|-11.46[-15.57] P
2 | 04104 (3947 2478 1034 |49.81 3512|5764 (4764 |-7T83|-1252| P
3 | 05100 (4052 2574 1039 |50.91 36.13|56.00|46.00|-509 |-987 | P
4 | 06419 |37.28 2016 1033 |47.61 3049 (56.00 |46.00(-839 |-1551| P
5 | 0.8940 (3796 2392 1040 |48.36 3432 |56.00 |46.00 -764 |-11.68| P
6 | 22340 (3528 18.20| 1032 |4560 2852|56.00|46.00|-10.40)-17.48| P

S o (his fps
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LINE CONDUCTED EMISSION TEST-N

g0.0 dBuv
Limit: —_—
AVG: —_—
\é I
1 34
WWE E |
30
peak
AYG
-20
0.150 05 [MHz) LT 30.000
Reading_Level | Correct Measurement Limit Margin
No. (anzj (dBuV) Factor (dBuV) (dBuV) dB) | prE |  comment
Peak apP AVG dB Peak QP AVG QP AVG QP AVG
1 04103 |40.15 2447 1034 |5049 3481|5764 4764 |-T15|-1283] P
2 | 0.4863 (42.06 2914 1039 |5245 3953|5623 |4623(-378|670| P
3 | 0.9020 (3896 18.55| 1041 [49.37 28.96|56.00|46.00|-663 |-17.04) P
4 | 0.9659 |37.08 2359 1038 |47.46 3397 (56.00 |46.00(-854 |-1203| P
5 | 1.7820 (3553 2508 1029 |45.82 3537 |56.00 |46.00 (-10.18)-10.63| P
6 | 2.7500 |34.87 2029 1049 (4536 30.78|56.00 | 46.00 |-10.64|-15.22] P
RESULT: PASS
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APPENDIX A: PHOTOGRAPHS OF TEST SETUP
FCC LINE CONDUCTED EMISSION TEST SETUP
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----END OF REPORT----
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